



רופא/ה, רוקח/ת נכבד/ה,

עדכון עלונים - Itranol

מעבדות רפא מבקשת להודיעך על עדכון בעלונים לרופא ולצרכן של התכשיר שבנדון.

ltraconazole: מרכיב פעיל

חוזק: 100mg

התוויה:

Blastomycosis (pulmonary and extrapulmonary); Histoplasmosis; Onchomycosis caused by dermatophytes and/or yeast; Dermatomycoses; Vulvovaginal candidosis; Oral candidosis

השינויים המשמעותיים בעלונים לרופא ולצרכן, שעל פי רוב מהווים החמרה, מפורטים בעלונים המסומנים המצורפים בהמשך להודעה זו . יש לציין כי היו שינויים נוספים שאינם מהווים החמרה. (טקסט שהושמט מסומן באדום עם קו חוצה, טקסט שנוסף מסומן בכחול, טקסט <mark>המהווה החמרה מודגש בצהוב).</mark>

למידע המלא יש לעיין בעלונים המפורסמים בצמוד להודעה זו.

העלונים פורסמו <u>במאגר התרופות של משרד הבריאות</u>. ניתן לקבל העתק מודפס שלהם באמצעות פנייה לחברת . RA@rafa.co.il מעבדות רפא בע"מ בטל": 02-5893939 או בכתובת דוא"ל

בכבוד רב,

מעבדות רפא



SUMMARY OF PRODUCT CHARACTERISTICS

1. NAME OF THE MEDICINAL PRODUCT

ITRANOL

Capsules

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each capsule contains itraconazole 100 mg.

For excipients, see section 6.1

3. PHARMACEUTICAL FORM

Capsules for oral administration.

4. CLINICAL PARTICULARS

4.1. Therapeutic indications

Itranol capsules are indicated for the treatment of the following conditions:

- Vulvovaginal candidosis.
- Dermatomycosis.
- Oral Candidosis.
- Onychomycosis caused by dermatophytes and/or yeasts.
- Blastomycosis (pulmonary and extrapulmonary).
- Histoplasmosis.

4.2. Posology and method of administration

For optimal absorption, administer Itranol capsules immediately after a full meal.

The capsules must be swallowed whole.

Gynecological indication

Indication	Dose	Treatment Duration
Vulvovaginal candidosis	200 mg b.i.d.	1 day
	or	or
	200 mg once daily	3 days

		,			gicai ind	lications		
Indication		Dose			ment Dur	ation		
Dermatomycosis	2	200 mg once daily		7	days	ays		
	0	_			or			
		00 mg onc				days		
Highly keratinized regions as i		00 mg b.i.	d.			days		
plantar tinea pedis and palmar			1 '1		or			
manus		00 mg onc				days		
Pityriasis versicolor		00 mg onc				days		
Oral candidosis		00 mg onc	•	_		days		
n some immunocompromised								oavailabilit
of itraconazole from itraconazo	le capsule	s may be de	ecreased.	Therefore	the doses	may need d	oubling.	
Omyskamysasia saysad by d	low-soton b	vitos om d/						
Onychomycosis, caused by d	егшаюрг	iytes and/		1.00	. 1			
Onychomycosis Pulse treatment			Dose an	d Treatme	ent durati	on		
ruise treatment			1			C -		
						of two capsu		
						k. Two puls linfections,		
			treatments for toenail infections. Pulse treatments are a separated by a 3-week drug-free interval. Clinical res					
			cenarate	d by a 3-v	veek dru	-free interv		
							al. Clinic	al response
			will bec	ome evide	ent as the	nail re-gro	al. Clinic	al response
Site of Week 1	Week 2	Week 3	will bec disconti	ome evide	ent as the the treatr	nail re-gronent.	val. Clinic ws, follow	al response ring
Site of Week 1	Week 2	Week 3	will bec	ome evide	ent as the	nail re-gronent.	al. Clinic	al response
onychomycosis			will bec disconti Week 4	ome evide nuation of Week 5	the treatr Week 6	nail re-groment. Week 7	val. Clinic ws, follow Week 8	al response ving Week 9
onychomycosis Toenails with Pulse 1		Week 3	will bec disconti Week 4	ome evide	the treatr Week 6	nail re-gronent.	val. Clinic ws, follow Week 8	al response ring
onychomycosis Toenails with or without Pulse 1			will bec disconti Week 4	ome evide nuation of Week 5	the treatr Week 6	nail re-groment. Week 7	val. Clinic ws, follow Week 8	al response ving Week 9
onychomycosis Toenails with Pulse 1			will bec disconti Week 4	ome evide nuation of Week 5	the treatr Week 6	nail re-groment. Week 7	val. Clinic ws, follow Week 8	al response ving Week 9
onychomycosis Toenails with or without fingernail involvement	Itraconazo	ole-free we	will bec disconti Week 4	ome evide nuation of Week 5 Pulse 2	the treatr Week 6	nail re-groment. Week 7	val. Clinic ws, follow Week 8	al response ving Week 9
onychomycosis Toenails with or without fingernail involvement Fingernails Pulse 1	Itraconazo		will bec disconti Week 4	ome evide nuation of Week 5	the treatr Week 6	nail re-groment. Week 7	val. Clinic ws, follow Week 8	al response ving Week 9
onychomycosis Toenails with or without fingernail involvement	Itraconazo	ole-free we	will bec disconti Week 4	ome evide nuation of Week 5 Pulse 2	the treatr Week 6	nail re-groment. Week 7	val. Clinic ws, follow Week 8	al response ving Week 9
onychomycosis Toenails with or without fingernail involvement Fingernails Pulse 1	Itraconazo	ole-free we	will bec disconti Week 4	ome evide nuation of Week 5 Pulse 2	the treatr Week 6	nail re-groment. Week 7	val. Clinic ws, follow Week 8	al response ving Week 9
onychomycosis Toenails with or without fingernail involvement Fingernails Pulse 1 only	Itraconazo	ole-free we	will bec disconti Week 4	ome evide nuation of Week 5 Pulse 2	the treatr Week 6	nail re-groment. Week 7 zole-free we	val. Clinic ws, follow Week 8	al response ring Week 9 Pulse 3
onychomycosis Toenails with or without fingernail involvement Fingernails only Onychomycosis	Itraconazo	ole-free we	will bec disconti Week 4	ome evide nuation of Week 5 Pulse 2	the treatr Week 6	nail re-groment. Week 7 zole-free we	val. Clinic ws, follow Week 8	al response ring Week 9 Pulse 3
onychomycosis Toenails with or without fingernail involvement Fingernails Pulse 1	Itraconazo	Dose	will bec disconti Week 4	ome evidenuation of Week 5 Pulse 2 Pulse 2	the treatr Week 6	nail re-groment. Week 7 zole-free we	val. Clinic ws, follow Week 8	al response ring Week 9 Pulse 3

Elimination of itraconazole from skin and nail tissue is slower than from plasma. Optimal clinical and mycological response is thus reached 2 to 4 weeks after the cessation of treatment for skin infections and 6 to 9 months after the cessation of treatment for nail infections.

Systemic mycoses				
Indication	Dose	Median Treatment Duration ¹	Remarks	
Aspergillosis	200 mg once daily	2-5 months	Increase dose to 200 mg b.i.d. in case of invasive or disseminated disease.	
Candidosis	100 - 200 mg once daily	3 weeks - 7 months	Increase dose to 200 mg b.i.d. in case of invasive or disseminated disease.	
Non-meningeal cryptococcosis	200 mg once daily	2 months - 1 year		
Cryptococcal meningitis	200 mg b.i.d.	2 months -1 year	Maintenance therapy: See section 4.4. Special warnings and precautions for use.	
Histoplasmosis	200 mg once daily - 200 mg b.i.d.	8 months		
Blastomycosis	100 mg once daily -200 mg b.i.d.	6 months		
Lymphocutaneous and Cutaneous Sporotrichosis	100 mg once daily	3 months		
Paracoccidioido-mycosis	100 mg once daily	6 months	Data on the efficacy of itraconazole capsules at this dosage for treatment of paracoccidioido-mycosis in patients with AIDS is notavailable.	
Chromomycosis	100 – 200 mg once daily	6 months		
The duration of treatment should	l be adjusted	d depending on the cli	nical response.	

Special populations

Pediatrics

Clinical data on the use of itraconazole capsules in pediatric patients are limited. The use of Itranol capsules in pediatric patients is not recommended unless it is determined that the potential benefit outweighs the potential risks. See section 4.4 *Special warnings and precautions for use*.

Elderly

Clinical data on the use of itraconazole capsules in elderly patients are limited. It is advised to use Itranol capsules in these patients only if it is determined that the potential benefit outweighs the potential risks. In general, it is recommended that the dose selection for an elderly patient should be taken into consideration, reflecting the greater frequency of decreased hepatic, renal, or cardiac function, and of concomitant disease or other drug therapy. See section 4.4 Special warnings and precautions for use.

Renal impairment

Limited data are available on the use of oral itraconazole in patients with renal impairment. The exposure of itraconazole may be lower in some patients with renal insufficiency. Caution should be exercised when this drug is administered in this patient population and adjusting the dose may be considered.

Hepatic impairment

Limited data are available on the use of oral itraconazole in patients with hepatic impairment. Caution should be exercised when this drug is administered in this patient population. (See section 5.2 *Pharmacokinetic properties- Special populations, Hepatic impairment*).

4.3. Contraindications

- Itranol capsules are contraindicated in patients with hypersensitivity to the active substance (itraconazole) or to any of the excipients listed in section 6.1.
- Co-administration of a number of CYP3A4 substrates is contraindicated with Itranol capsules (see sections 4.4 and 4.5). These include:

Analgesics; Anaesthetics			
Ergot alkaloids (e.g. dihydroergotamine, ergometrine, ergotamine, methylergometrine)			
Anti-bacterials for Systemic Use; Anti-mycobact	erials; Antimycotics for Systemic Use		
Isavuconazole			
anthelmintics; Antiprotozoals			
Halofantrine			
Antihistamines for Systemic Use			

	1	1
Astemizole	Mizolastine	Terfenadine
Antineoplastic Agents	,	
rinotecan	Venetoclax (in patients with chronic lymphocytic leukaemia during dose initiation/titration/ramp-up phase of venetoclax)	
Antithrombotic Agents		
Dabigatran	Ticagrelor	
Antivirals for Systemic Use		
Ombitasvir/Paritaprevir/Ritonavir (with or without Dasabuvir)		
Cardiovascular System (Agents Acting on the Ro Channel Blockers; Cardiac Therapy; Diuretics)	enin-Angiotensin System; Antihypertensiv	es; Beta Blocking Agents; Calcium
Aliskiren	Dronedarone	Nisoldipine
Bepridil	Eplerenone	Quinidine
Disopyramide	Ivabradine	Ranolazine
Dofetilide	Lercanidipine	Sildenafil (pulmonary hypertension)
Gastrointestinal Drugs, including Antidiarrheals Antinauseants; Drugs for Constipation; Drugs fo		tive Agents; Antiemetics and
Cisapride	Domperidone	Naloxegol
cipid Modifying Agents		
Lovastatin	Lomitapide	Simvastatin
Psychoanaleptics; Psycholeptics (eg, antipsychot	ics, anxiolytics, and hypnotics)	
Lurasidone	Pimozide	Sertindole
Midazolam (oral)	Quetiapine	Triazolam
Urologicals		
Avanafil	Darifenacin	Solifenacin (in patients with severe renal impairment or moderate to severe hepatic impairment)
Dapoxetine	Fesoterodine (in patients with moderate or severe renal or hepatic impairment).	Vardenafil (in patients older than 75 years).
Miscellaneous Drugs and Other Substances	1	1

Colchicine (in patients with renal or hepatic impairment)	Eliglustat (in patients that are CYP2D6 poor metabolisers (PM), CYP2D6 intermediate metabolisers (IMs) or extensive metabolisers (EMs) that are taking a strong or moderate CYP2D6 inhibitor).	
---	--	--

Increased plasma concentrations of these drugs, caused by coadministration with itraconazole, may increase or prolong both therapeutic and adverse effects to such an extent that a potentially serious situation may occur. For example, increased plasma concentrations of some of these drugs can lead to QT prolongation and ventricular tachyarrhythmias including occurrences of torsade de pointes, a potentially fatal arrhythmia. Specific examples are listed in Section 4.5 *Interaction with other medicinal products and other forms of interaction*.

- Itranol capsules should not be administered to patients with evidence of ventricular dysfunction such as congestive heart failure (CHF) or a history of CHF except for the treatment of life-threatening or other serious infections. (See section 4.4 *Special warnings and precautions for use*).
- Itranol capsules must not be used during pregnancy except for life-threatening cases (See section 4.6 *Fertility, pregnancy and lactation*).

Women of childbearing potential taking Itranol capsules should use contraceptive precautions. Effective contraception should be continued until the menstrual period following the end of Itranol capsules therapy.

4.4. Special warnings and precautions for use

Cross-hypersensitivity

There is limited no information regarding cross hypersensitivity between itraconazole and other azole antifungal agents. Caution should be used in prescribing Itranol capsules to patients with hypersensitivity to other azoles.

Cardiac effects

In a healthy volunteer study with itraconazole IV, a transient asymptomatic decrease of the left ventricular ejection fraction was observed; this resolved before the next infusion. The clinical relevance of these findings to the oral formulations is unknown.

Itraconazole has been shown to have a negative inotropic effect and itraconazole capsules has been associated with reports of congestive heart failure. Heart failure was more frequently reported among spontaneous reports of 400 mg total daily dose than among those of lower total daily doses, suggesting that the risk of heart failure might increase with the total daily dose of itraconazole.

Itranol should not be used in patients with congestive heart failure or with a history of congestive heart failure unless the benefit clearly outweighs the risk. This individual benefit/risk assessment should take into consideration factors such as the severity of the indication, the dosing regimen (e.g., total daily dose), and individual risk factors for congestive heart failure. These risk factors include cardiac disease, such as ischemic and valvular disease; significant pulmonary disease, such as chronic obstructive pulmonary disease; and renal failure and other oedematous disorders. Such patients should be informed of the signs and symptoms of congestive heart failure, should be treated with caution, and should be monitored for signs and symptoms of congestive heart failure during treatment; if such signs or symptoms do occur during treatment, Itranol should be discontinued.

Calcium channel blockers can have negative inotropic effects which may be additive to those of itraconazole. In addition, itraconazole can inhibit the metabolism of calcium channel blockers. Therefore, caution should be exercised when co-administering itraconazole and calcium channel blockers (see section 4.5 *Interaction with other medicinal products and other forms of interaction*) due to an increased risk of congestive heart failure.

Hepatic effects

Very rare cases of serious hepatotoxicity, including some cases of fatal acute liver failure, have occurred with the use of itraconazole capsules. Most of these cases involved patients who, had pre-existing liver disease, were treated for systemic indications, had significant other medical conditions and/or were taking other hepatotoxic drugs. Some patients had no obvious risk factors for liver disease. Some of these cases were observed within the first month of treatment, including some within the first week. Liver function monitoring should be considered in patients receiving Itranol capsules treatment. Patients should be instructed to promptly report to their physician signs and symptoms suggestive of hepatitis such as anorexia, nausea, vomiting, fatigue, abdominal pain or dark urine. In these patients treatment should be stopped immediately and liver function testing should be conducted.

Limited data are available on the use of oral itraconazole in patients with hepatic impairment. Caution should be exercised when the drug is administered in this patient population. It is recommended that patients with impaired hepatic function be carefully monitored when taking itraconazole. It is recommended that the prolonged elimination half-life of itraconazole observed in the single oral dose clinical trial with itraconazole capsules in cirrhotic patients be considered when deciding to initiate therapy with other medications metabolised by CYP3A4.

In patients with elevated or abnormal liver enzymes or active liver disease, or who have experienced liver toxicity with other drugs, treatment with Itranol is strongly discouraged unless there is a serious or life threatening situation where the expected benefit exceeds the risk. It is recommended that liver function monitoring be done in patients with pre-existing hepatic function abnormalities or those who have experienced liver toxicity with other medications. (See section 5.2 *Pharmacokinetic properties- Special populations, Hepatic impairment*).

Reduced gastric acidity

Absorption of itraconazole from Itranol capsules is impaired when gastric acidity is reduced. In patients with reduced gastric acidity, whether from disease (e.g. patients with achlorhydria) or from concomitant medication (e.g. patients taking drugs that reduce gastric acidity), it is advisable to administer Itranol capsules with an acidic beverage (such as non-diet cola). The antifungal activity should be monitored and the itraconazole dose increased as deemed necessary. See section 4.5 *Interaction with other medicinal products and other forms of interaction.*

Pediatrics

Clinical data on the use of itraconazole capsules in pediatric patients is limited. The use of Itranol capsules in pediatric patients is not recommended unless it is determined that the potential benefit outweighs the potential risks.

Elderly

Clinical data on the use of itraconazole capsules in elderly patients are limited. It is advised to use Itranol capsules in these patients only if it is determined that the potential benefit outweighs the potential risks. In general, it is recommended that the dose selection for an elderly patient should be taken into consideration, reflecting the greater frequency of decreased hepatic, renal, or cardiac function, and of concomitant disease or other drug therapy.

Renal impairment

Limited data are available on the use of oral itraconazole in patients with renal impairment. The exposure of itraconazole may be lower in some patients with renal insufficiency. Caution should be exercised when this drug is administered in this patient population and adjusting the dose may be considered.

Hearing loss

Transient or permanent hearing loss has been reported in patients receiving treatment with itraconazole. Several of these reports included concurrent administration of quinidine which is contraindicated (see section 4.5 *Interaction with other medicinal products and other forms of interaction*). The hearing loss usually resolves when treatment is stopped but can persist in some patients.

Immunocompromised patients

In some immunocompromised patients (e.g., neutropenic, AIDS or organ transplant patients), the oral bioavailability of Itranol capsules may be decreased. Impaired absorption in AIDS and neutropenic patients may lead to low itraconazole blood levels and lack of efficacy. The dose should be adjusted based on the clinical response in these patients (see section 4.2). Therapeutic blood level monitoring may be necessary.

Patients with immediately life-threatening systemic fungal infections

Due to the pharmacokinetic properties (See section 5.2 *Pharmacokinetic properties*), Itranol capsules are not recommended for initiation of treatment in patients with immediately lifethreatening systemic fungal infections.

Patients with AIDS

In patients with AIDS having who have received treatment for a systemic fungal infection such as sporotrichosis, blastomycosis, histoplasmosis or cryptococcosis (meningeal or nonmeningeal) with itraconazol capsules and who are considered at risk for relapse, the treating physician should evaluate the need for a maintenance treatment.

Cystic fibrosis

In cystic fibrosis patients, variability in plasma levels of itraconazole leading to subtherapeutic concentrations has been observed. The risk for subtherapeutic concentrations may be higher in < 16 year olds. If a patient does not respond to Itranol capsules, consideration should be given to switching to alternative therapy.

Neuropathy

If neuropathy occurs which may be attributable to Itranol capsules, the treatment should be discontinued.

Disorders of Carbohydrate Metabolism

Patients with rare hereditary problems of fructose intolerance, glucose-galactose malabsorption or sucrase-isomaltase insufficiency should not take this medicine.

Cross-resistance

In systemic candidosis, if fluconazole-resistant strains of *Candida* species are suspected, it cannot be assumed that these are sensitive to itraconazole, hence their sensitivity should be tested before the start of Itranol therapy.

Interchangeability

It is not recommended that Itranol capsules and itraconazole oral solution be used interchangeably. This is because drug exposure is greater with the oral solution than with the capsules when the same dose of drug is given.

Interaction potential

Coadministration of specific drugs with itraconazole may result in changes in efficacy of itraconazole and/or the coadministered drug, life-threatening effects and/or sudden death. Drugs that are contraindicated, not recommended or recommended for use with caution in combination with itraconazole are listed in section 4.3 *Contraindications* and section 4.5 *Interaction with other medicinal products and other forms of interaction*.

4.5. Interaction with other medicinal products and other forms of interaction

Itraconazole is mainly metabolized through CYP3A4. Other substances that either share this metabolic pathway or modify CYP3A4 activity may influence the pharmacokinetics of itraconazole. Itraconazole is a strong CYP3A4 inhibitor and a P-glycoprotein inhibitor and Breast Cancer Resistance Protein (BCRP) inhibitor.

Itraconazole may modify the pharmacokinetics of other substances that share this metabolic or these protein transporter pathways.

Examples of drugs that may impact on the plasma concentration of itraconazole are presented by drug class in Table 1 below. Examples of drugs that may have their plasma concentrations impacted by itraconazole are presented in Table 2 below. Due to the number of interactions, the potential changes in safety or efficacy of the interacting drugs are not included. Please refer to the prescribing information of the interacting drug for more information.

The interactions described in these tables are categorised as contraindicated, not recommended or to be used with caution with itraconazole taking into account the extent of the concentration increase and the safety profile of the interacting drug (see also sections 4.3 and 4.4 for further information). The interaction potential of the listed drugs was evaluated based on human pharmacokinetic studies with itraconazole, and/or human pharmacokinetic studies with other strong CYP3A4 inhibitors (e.g. ketoconazole) and/or in vitro data:

- 'Contraindicated': Under no circumstances is the drug to be co-administered with itraconazole, and up to two weeks after discontinuation of treatment with itraconazole.
- 'Not recommended': The use of the drug should be avoided during and up to two weeks after discontinuation of treatment with itraconazole, unless the benefits outweigh the potentially increased risks of side effects. If co-administration cannot be avoided, clinical monitoring for signs or symptoms of increased or prolonged effects or side effects of the concomitantly administered drug is recommended, and its dosage be reduced or interrupted as deemed necessary. When appropriate, it is recommended that plasma concentrations of the co administered drug be measured.
- 'Use with caution': Careful monitoring is recommended when the drug is coadministered with itraconazole. Upon coadministration, it is recommended that patients be monitored closely for signs or symptoms of increased or prolonged effects or side effects of the interacting drug, and its dosage be reduced as deemed necessary. When appropriate, it is recommended that plasma concentrations of the coadministered drug be measured.

The interactions listed in these tables have been characterised in studies that were performed with recommended doses of itraconazole. However, the extent of interaction may be dependent on the dose of itraconazole administered. A stronger interaction may occur at a higher dose or with a shorter dosing interval. Extrapolation of the findings with

other dosing scenarios or different drugs should be done with caution.

Once treatment is stopped, itraconazole plasma concentrations decrease to an almost undetectable concentration within 7 to 14 days, depending on the dose and duration of treatment. In patients with hepatic cirrhosis or in subjects receiving CYP3A4 inhibitors, the decline in plasma concentrations may be even more gradual. This is particularly important when initiating therapy with drugs whose metabolism is affected by itraconazole. (See section 5.2)

Table 1: Examples of drugs that may impact the plasma concentration of itraconazole, presented by drug class

Examples of medicinal products (Per Orale [PO] Single Dose unless otherwise stated) within class	Expected/Potential effect on itraconazole levels (↑ = increase; ↔ = no change; ↓ = decrease)	Clinical comment (see above for additional info and also sections 4.3 and 4.4)
Antibacterials for Systemic Use; Antimycobacterials		
Isoniazid	Although not studied directly, isoniazid is likely to decrease the concentrations of itraconazole.	Not recommended
Rifampicin PO 600 mg OD	Itraconazole AUC ↓	Not recommended
Rifabutin PO 300 mg OD	Itraconazole C _{max} ↓ 71%, AUC ↓ 74%	Not recommended
Ciprofloxacin PO 500 mg BID	Itraconazole C _{max} ↑ 53%, AUC ↑ 82%	Use with caution
Erythromycin 1 g	Itraconazole C _{max} ↑ 44%, AUC ↑ 36%	Use with caution
Clarithromycin PO 500 mg BID	Itraconazole C _{max} ↑ 90%, AUC ↑ 92%	Use with caution
Antiepileptics		
Carbamazepine, Phenobarbital	Although not studied directly, these drugs are likely to decrease concentrations of itraconazole.	Not recommended
Phenytoin PO 300 mg OD	Itraconazole C _{max} ↓ 83%, AUC ↓ 93% Hydroxyitraconazole C _{max} ↓ 84%, AUC ↓ 95%	Not recommended
Antineoplastics Agents	•	
Idelalisib	Although not studied directly, idelalisib is likely to increase the concentrations of itraconazole.	Use with caution

Antivirals for Systemic Use		
Ombitasvir/Paritaprevir/Ritonavir (with or without Dasabuvir)	Although not studied directly, these drugs are expected to increase the concentrations of itraconazole.	Contraindicated
Efavirenz 600 mg	Itraconazole C _{max} ↓ 37%, AUC ↓ 39%; Hydroxyitraconazole C _{max} ↓ 35%, AUC ↓ 37%	Not recommended
Nevirapine PO 200 mg OD	Itraconazole C _{max} ↓ 38%, AUC↓62%	Not recommended
Cobicistat, Darunavir (boosted), Elvitegravir (ritonavir- boosted), Fosamprenavir (ritonavir- boosted), Ritonavir, Saquinavir (ritonavir-boosted)	Although not studied directly, these drugs are expected to increase the concentrations of itraconazole.	Use with caution
Indinavir PO 800 mg TID	Itraconazole concentration ↑	Use with caution
Calcium Channel Blockers		
Diltiazem	Although not studied directly, diltiazem is likely to increase the concentration of itraconazole.	Use with caution
Drugs for Acid Related Disorders		
Antacids (aluminum, calcium, magnesium, or sodium bicarbonate), H2-receptor antagonists (eg, cimetidine, ranitidine), Proton pump inhibitors (eg, lansoprazole, omeprazole, rabeprazole)	Itraconazole $C_{max} \downarrow$, AUC \downarrow	Use with caution
Respiratory System: Other Respiratory System Product	s	
Lumacaftor/Ivacaftor PO 200/250 mg BID	Itraconazole concentration ↓	Not recommended
Miscellaneous		
St. John's Wort (Hypericum perforatum)	Although not studied directly, St. John's Wort is likely to decrease the concentration of itraconazole.	Not recommended

Table 2 Examples of drugs that may have their plasma concentrations impacted by itraconazole, presented by drug class

Examples of medicinal products (PO Single Dose unless	Expected/Potential effect on drugs levels	Clinical comment (see above for additional info
otherwise stated) within class	(↑ = increase; ↔ = no change; ↓ = decrease)	and also sections 4.3 and 4.4)
Analgesics; Anaesthetics		
Ergot alkaloids (eg, dihydroergotamine, ergometrine, ergotamine, methylergometrine)	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Contraindicated
Eletriptan, Fentanyl	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Not recommended
Alfentanil, Buprenorphine (IV and sublingual), Cannabinoids, Methadone, Sufentanil	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Use with caution
Oxycodone PO 10 mg,	Oxycodone PO: C _{max} ↑ 45%, AUC ↑ 2.4-fold	Use with caution
Oxycodone IV 0.1 mg/kg	Oxycodone IV: AUC ↑ 51%	Use with caution
Antibacterials for Systemic Use; Antimycobacterials; Ant	timycotics for Systemic Use	
Isavuconazole	Although not studied directly, itraconazole is likely to increase the concentrations of isavuconazole.	Contraindicated
Bedaquiline	Although not studied directly, itraconazole is likely to increase the concentrations of bedaquiline.	Not recommended
Rifabutin PO 300 mg OD	Rifabutin concentration ↑ (extent unknown)	Not recommended
Clarithromycin PO 500 mg BID	Clarithromycin concentration ↑	Use with caution
Delamanid	Although not studied directly, itraconazole is likely to increase the concentrations of delaminid.	Use with caution
Antiepileptics		
Carbamazepine	Although not studied directly, itraconazole is likely to increase the concentrations of carbamazepine.	Not recommended

Anti-inflammatory and Antirheumatic Products			
Meloxicam 15 mg	Meloxicam C _{max} ↓ 64%, AUC ↓ 37%	Use with caution	
Anthelmintics; Antiprotozoals			
Halofantrine	Although not studied directly, itraconazole is likely to increase the concentrations of halofantrine.	Contraindicated	
Artemether-lumefantrine, Praziquantel	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Use with caution	
Quinine 300 mg	Quinine $C_{max} \leftrightarrow$, AUC \uparrow 96%	Use with caution	
Antihistamines for Systemic Use			
Astemizole, Mizolastine, Terfenadine	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Contraindicated	
Ebastine 20 mg	Ebastine $C_{max} \uparrow 2.5$ -fold, AUC $\uparrow 6.2$ -fold Carabastine $C_{max} \leftrightarrow$, AUC $\uparrow 3.1$ -fold	Not recommended	
Bilastine, Rupatidine	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Use with caution	
Antineoplastic Agents			
Irinotecan	Although not studied directly, itraconazole is likely to increase the concentrations of irinotecan and its active metabolite.	Contraindicated	
Mobocertinib	Mobocertinib Cmax ↑ ↑ ↑ 3.8- fold, AUC ↑ ↑ ↑ ↑ 8.4-fold	Contraindicated	

Venetoclax	Although not studied directly, itraconazole is likely to increase the concentrations of venetoclax.	Contraindicated in patients with chronic lymphocytic leukaemia during dose initiation/titration/rampup phase of venetoclax. Otherwise, not recommended unless the benefits outweigh the risks. Refer to the venetoclax prescribing information.
Axitinib, Bosutinib, Cabazitaxel, Cabozantinib, Ceritinib, Crizotinib, Dabrafenib, Dasatinib, Docetaxel, Everolimus, Glasdegib, Ibrutinib, Lapatinib, Nilotinib, Pazopanib, Regorafenib, Sunitinib, Temsirolimus, Trabectedin, Trastuzumab emtansine, Vinca alkaloids (eg, vinflunine, vinorelbine)	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs except for cabazitaxel and regorafenib. No statistically significant change in cabazitaxel exposure, but a high variability in the results was observed. Regorafenib AUC is expected to decrease (by estimation of active moiety)	Not recommended
Entrectinib	Entrectinib Cmax ↑ 73%, AUC ↑ 6.0 fold	Not recommended
Cobimetinib 10 mg,	Cobimetinib Cmax ↑ 3.2-fold, AUC ↑6.7-fold	Not recommended
Olaparib 100 mg	Olaparib Cmax ↑ 40%, AUC ↑ 2.7- fold	Not recommended
<u>Talazoparib</u>	Talazoparib Cmax ↑ 40%, AUC ↑ 56%	Not recommended
Alitretinoin (oral), Bortezomib, Brentuximab vedotin, Erlotinib, Idelalisib, Imatinib, Nintedanib, Panobinostat, Ponatinib, Ruxolitinib, Sonidegib, Tretinoin (Oral)	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs	Use with caution
Pemigatinib	Pemigatinib Cmax ↑ 17%, AUC ↑ 91%↑	Use with caution
Busulfan 1 mg/kg Q6h	Busulfan Cmax ↑, AUC ↑	Use with caution
Gefitinib 250 mg	Gefitinib 250 mg Cmax ↑, AUC ↑ 78%	Use with caution
Antithrombotic Agents		
Dabigatran, Ticagrelor	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Contraindicated

Corticosteroids for Systemic Use; Drugs for Obstructive A	Airway Diseases	
Nadolol 30 mg	Nadolol $C_{max} \uparrow 4.7$ -fold, AUC \uparrow 2.2-fold	Use with caution
Digoxin 0.5 mg	Digoxin C _{max} ↑ 34%, AUC ↑68%	Use with caution
Bosentan, Diltiazem, Guanafacine, Other Dihydropyridines (eg, amlodipine, isradipine, nifedipine, nimodipine), Verapamil	Although not studied directly, itraconazole is likely to increase the concentrations of bosentan.	Use with caution
Riociguat, Tadalafil (pulmonary hypertension)	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Not recommended
Felodipine 5 mg	Felodipine $C_{max} \uparrow 7.8$ -fold, AUC $\uparrow 6.3$ -fold	Not recommended
Quinidine 100 mg	Quinidine C _{max} ↑ 59%, AUC ↑ 2.4- fold	Contraindicated
Aliskiren 150 mg,	Aliskiren $C_{max} \uparrow 5.8$ -fold, AUC $\uparrow 6.5$ -fold	Contraindicated
Finerenone	Although not studied directly, itraconazole is likely to increase the concentrations of these	Contraindicated
Bepridil, Disopyramide, Dofetilide, Dronedarone, Eplerenone, Ivabradine, Lercanidipine, Nisoldipine, Ranolazine, Sildenafil (pulmonary hypertension)	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Contraindicated
Cardiovascular System (Agents Acting on the Renin-Ang Channel Blockers; Cardiac Therapy; Diuretics)	iotensin System; Antihypertensives; Bo	eta Blocking Agents; Calcium
Indinavir PO 800 mg TID	Indinavir $C_{max} \leftrightarrow$, AUC \uparrow	Use with caution
Cobicistat, Elvitegravir (ritonavir-boosted), Glecaprevir/Pibrentasvir, Maraviroc, Ritonavir, Saquinavir	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Use with caution
Elbasvir/Grazoprevir, Simeprevir, Tenofovir alefenamide fumarate (TAF), Tenofovir disoproxil fumarate (TDF)	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Not recommended
Ombitasvir/Paritaprevir/Ritonavir (with or without Dasabuvir)	Itraconazole may increase paritaprevir concentrations.	Contraindicated
Antivirals for Systemic Use	,	
Cilostazol, Coumarins (eg, warfarin)	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs	Use with caution
Apixaban, <mark>Edoxaban</mark> , Rivaroxaban, Vorapaxar	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Not recommended

Ciclesonide, Salmeterol	Although not studied directly, itraconazole is likely to increase the concentrations of salmeterol and the active metabolite of ciclesonide.	Not recommended			
Budesonide INH 1 mg SD,	Budesonide INH C _{max} ↑ 65%, AUC ↑ 4.2-fold; Budesonide (other formulations) concentration ↑	Use with caution			
Dexamethasone IV 5 mg Dexamethasone PO 4.5 mg	Dexamethasone IV: $C_{max} \leftrightarrow$, AUC \uparrow 3.3-fold Dexamethasone PO: $C_{max} \uparrow 69\%$, AUC \uparrow 3.7-fold	Use with caution			
Fluticasone INH 1 mg BID,	Fluticasone INH concentration ↑	Use with caution			
Methylprednisolone 16 mg,	Methylprednisolone PO C _{max} ↑ 92%, AUC ↑ 3.9-fold Methylprednisolone IV AUC ↑ 2.6- fold				
Fluticasone nasal	Although not studied directly, itraconazole is likely to increase the concentrations of nasally- administered fluticasone.				
Drugs Used in Diabetes					
Repaglinide 0.25 mg	Repaglinide C _{max} ↑ 47%, AUC ↑ 41%	Use with caution			
Saxagliptin	Although not studied directly, itraconazole is likely to increase the concentrations of saxagliptin.	Use with caution			
Gastrointestinal Drugs, including Antidiarrhea Antinauseants; Drugs for Constipation; Drugs	ls, Intestinal Antiinflammatory/Antiinfective Ag for Functional Gastrointestinal Disorders	ents; Antiemetics and			
Cisapride, Naloxegol	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Contraindicated			
Domperidone 20 mg	Domperidone $C_{max} \uparrow 2.7$ -fold, AUC $\uparrow 3.2$ -fold	Contraindicated			
Aprepitant, Loperamide, Netupitant	Although not studied directly, itraconazole is likely to increase the concentrations of aprepitant.	Use with caution			
Immunosuppressants		I			

Sirolimus (rapamycin)	Although not studied directly, itraconazole is likely to increase the concentrations of sirolimus.	Not recommended			
Cyclosporine, Tacrolimus	Although not studied directly, itraconazole is likely to increase the concentrations of cyclosporine.	Use with caution			
Tacrolimus IV 0.03 mg/kg OD	Tacrolimus IV concentration ↑	Use with caution			
Voclosporin	Although not studied directly, itraconazole is	Contraindicated			
Lipid Modifying Agents					
Lomitapide	Although not studied directly, itraconazole is likely to increase the concentrations of lomitapide.	Contraindicated			
Lovastatin 40 mg,	Lovastatin C _{max} ↑ 14.5->20-fold, AUC ↑ >14.8 - >20-fold Lovastatin acid C _{max} ↑ 11.5-13- fold, AUC ↑ 15.4-20-fold	Contraindicated			
Simvastatin 40 mg	Simvastatin acid C _{max} ↑ 17-fold, AUC ↑ 19-fold	Contraindicated			
Atorvastatin	Atorvastatin acid: $C_{max} \leftrightarrow to \uparrow 2.5$ fold, AUC $\uparrow 40\%$ to 3-fold	Not recommended			
Psychoanaleptics; Psycholeptics (eg, antipsychotics, anxio	lytics, and hypnotics)				
Lurasidone, Pimozide, Quetiapine, Sertindole Although not studied directly, itraconazole is likely to increase the concentrations of these drugs. Contraindicated					
Midazolam (oral) 7.5 mg	Midazolam (oral) $C_{max} \uparrow 2.5$ to 3.4-fold, AUC $\uparrow 6.6$ to 10.8-fold	Contraindicated			
Triazolam 0.25 mg	Triazolam C _{max} ↑, AUC ↑	Contraindicated			
Alprazolam 0.8 mg	Alprazolam $C_{max} \leftrightarrow$, AUC \uparrow 2.8- fold	Use with caution			
Aripiprazole 3 mg	Aripiprazole C _{max} ↑ 19%, AUC ↑ 48%	Use with caution			
Brotizolam 0.5 mg	Brotizolam $C_{max} \leftrightarrow$, AUC $\uparrow 2.6$ -fold	Use with caution			
Buspirone 10 mg	Buspirone C _{max} ↑ 13.4-fold, AUC ↑ 19.2-fold	Use with caution			

Midazolam (iv) 7.5 mg	Midazolam (iv) 7.5 mg: concentration †; Although not studied directly, itraconazole is likely to increase the concentrations of midazolam following oromucosal administration.	Use with caution	
Risperidone 2-8 mg/day	Risperidone and active metabolite concentration ↑	Use with caution	
Zopiclone 7.5 mg	Zopiclone C _{max} ↑ 30%, AUC ↑ 70%	Use with caution	
Cariprazine, Galantamine, Haloperidol, Reboxetine, Venlafaxine	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Use with caution	
Respiratory System: Other Respiratory System Products			
Lumacaftor/Ivacaftor PO 200/250 mg BID	Ivacaftor $C_{max} \uparrow 3.6$ -fold, AUC $\uparrow 4.3$ -fold Lumacaftor $C_{max} \leftrightarrow$, AUC \leftrightarrow	Not recommended	
Ivacaftor	Although not studied directly, itraconazole is likely to increase the concentrations of ivacaftor.	Use with caution	
Sex Hormones and Modulators of the Genital System; Ot	her Gynecologicals		
Cabergoline, Dienogest, Ulipristal	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Use with caution	
Urologicals			
Avanafil, Dapoxetine, Darifenacin	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Contraindicated	
		Moderate or severe renal or hepatic impairment: Contraindicated	
Fesoterodine	itraconazole is likely to increase the	Mild renal or hepatic impairment: Concomitant use should be avoided	
	5-hydroxymethyl- tolterodine.	Normal renal or hepatic impairment: Use with caution with a maximum fesoterodine dose of 4 mg.	

Solifenacin	Although not studied directly, itraconazole is likely to increase the concentrations of solifenacin.	Severe renal impairment: Contraindicated Moderate or severe hepatic impairment: Contraindicated Use with caution in all other patients with a maximum solifenacin dose of 5 mg.		
Vardenafil	Although not studied directly, itraconazole is likely to increase the concentrations of vardenafil.	Contraindicated in patients older than 75 years; otherwise not recommended.		
Alfuzosin, Silodosin, Tadalafil (erectile dysfunction and benign prostatic hyperplasia), Tamsulosin, Tolterodine	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Not recommended		
Dutasteride, Imidafenacin, Sildenafil (erectile dysfunction)	Although not studied directly, itraconazole is likely to increase the concentrations of these drugs.	Use with caution		
Oxybutynin 5 mg	Oxybutynin $C_{max} \uparrow 2$ -fold, AUC $\uparrow 2$ -fold N-desethyloxybutynin $C_{max} \leftrightarrow$, AUC \leftrightarrow Following transdermal administration: Although not studied directly, itraconazole is likely to increase the concentrations of oxybutynin following transdermal administration.	Use with caution		
Miscellaneous Drugs and Other Substances				
<mark>Valbenazine</mark>	Valbenazine Cmax (↑), AUC	Use with caution, monitor for valbenazine-related adverse reactions, dose reduction of valbenazine is necessary.		
Colchicine	Although not studied directly, itraconazole is likely to increase the concentrations of colchicine	Contraindicated in patients with renal or hepatic impairment. Not recommended in other patients.		

Eliglustat	Although not directly studied, itraconazole is expected to increase the concentrations of eliglustat.	Contraindicated in CYP2D6 poor metabolisers (PM). Contraindicated in CYP2D6 intermediate metabolisers (IMs) or extensive metabolisers (EMs) taking a strong or moderate CYP2D6 inibitor. Use with caution in CYP2D6 IMs and EMs. In CYP2D6 EMs with mild hepatic impairment, an eliglustat dose of 84 mg/day should be considered.
Cinacalcet	Although not studied directly, itraconazole is likely to increase the concentrations of cinacalcet.	Use with caution

4.6. Fertility, pregnancy and lactation

Pregnancy

Itranol Capsules must not be used during pregnancy except for life-threatening cases where the potential benefit to the mother outweighs the potential harm to the fetus (See section 4.3).

In animal studies itraconazole has shown reproduction toxicity (See section 5.3).

There is limited information on the use of itraconazole during pregnancy. During post-marketing experience, cases of congenital abnormalities have been reported. These cases included skeletal, genitourinary tract, cardiovascular and ophthalmic malformations as well as chromosomal and multiple malformations. A causal relationship with itraconazole has not been established.

Epidemiological data on exposure to itraconazole during the first trimester of pregnancy – mostly in patients receiving short-term treatment for vulvovaginal candidosis – did not show an increased risk for malformations as compared to control subjects not exposed to any known teratogens. Itraconazole has been shown to cross the placenta in a rat model.

Women of childbearing potential

Women of childbearing potential taking Itranol capsules should use contraceptive precautions. Effective contraception should be continued until the menstrual period following the end of Itranol therapy.

Lactation

A very small amount of itraconazole is excreted in human milk. The expected benefits of Itranol therapy should be weighed against the risks of breast-feeding. In case of doubt, the patient should not breast-feed.

4.7. Effects on ability to drive and use machines

No studies on the effects on the ability to drive and use machines have been performed. When driving vehicles and operating machinery the possibility of adverse reactions such as dizziness, visual disturbances and hearing loss (See section 4.8), which may occur in some instances, must be taken into account.

4.8 Undesirable effects

Summary of the safety profile

The most frequently reported adverse drug reactions (ADRs) with itraconazole capsules treatment identified from clinical trials and/or from spontaneous reporting were headache, abdominal pain, and nausea. The most serious ADRs were serious allergic reactions, cardiac failure/congestive heart failure/pulmonary oedema, pancreatitis, serious hepatotoxicity (including some cases of fatal acute liver failure), and serious skin reactions. Refer to subsection *Tabulated list of adverse reactions* for the frequencies and for other observed ADRs. Refer to section 4.4 Special warnings and precautions for use for additional information on other serious effects.

Tabulated list of adverse reactions

The ADRs in the table below were derived from open-label and double-blind clinical trials with Itranol Capsules involving 8499 patients in the treatment of dermatomycoses or onychomycosis, and from spontaneous reporting.

The table below presents ADRs by System Organ Class. Within each System Organ Class, the ADRs are presented by incidence, using the following convention:

Very common ($\geq 1/10$); Common ($\geq 1/100$ to < 1/10); Uncommon ($\geq 1/1,000$ to < 1/100); Rare ($\geq 1/10,000$ to < 1/1,000); Very rare (< 1/10,000).

Adverse Drug Reactions	
Infections and infestation	S
Uncommon	Sinusitis, Upper respiratory tract infection, Rhinitis

Adverse Drug Reactions	
Blood and lymphatic syste	em disorders
Rare	Leukopenia
Immune system disorders	<u> </u>
Uncommon	Hypersensitivity*
Rare	Serum sickness, Angioneurotic oedema, Anaphylactic reaction
Endocrine disorders	
Not known	Pseudoaldosteronism
Metabolism and nutrition	n disorders
Rare	Hypertriglyceridaemia
Nervous system disorders	<u></u>
Common	Headache
Rare	Tremor, Paraesthesia, Hypoaesthesia, Dysgeusia
Eye disorders	I.
Rare	Visual disturbance (including diplopia and blurred vision)
Ear and labyrinth disorde	er
Rare	Transient or permanent hearing loss*, Tinnitus
Cardiac disorders	
Rare	Congestive heart failure*
Respiratory, thoracic and	mediastinal disorders
Rare	Dyspnoea
Gastrointestinal disorders	S S
Common	Abdominal pain, Nausea
Uncommon	Diarrhoea, Vomiting, Constipation, Dyspepsia, Flatulence
Rare	Pancreatitis

Adverse Drug Reactions	
Hepatobiliary disorders	
Uncommon	Hepatic function abnormal
Rare	Serious hepatotoxicity (including some cases of fatal acute liver failure)*, Hyperbilirubinaemia
Skin and subcutaneous tis	ssue disorders
Uncommon	Urticaria, Rash, Pruritus
Rare	Toxic epidermal necrolysis, Stevens-Johnson syndrome, Acute generalised exanthematous pustulosis, Erythema multiforme, Exfoliative dermatitis, Leukocytoclastic vasculitis, Alopecia, Photosensitivity
Renal and urinary disord	ers
Rare	Pollakiuria
Reproductive system and	breast disorders
Uncommon	Menstrual disorder
Rare	Erectile dysfunction
General disorders and ad	ministration site conditions
Rare	Oedema
Investigations	
Rare	Blood creatine phosphokinase increased

Description of selected adverse reactions

The following is a list of ADRs associated with itraconazole that have been reported in clinical trials of itraconazole oral Solution and itraconazole I.V., excluding the ADR term "Injection site inflammation", which is specific to the injection route of administration.

Blood and lymphatic system disorders: Granulocytopenia, Thrombocytopenia

Immune system disorders: Anaphylactoid reaction

^{*}see section 4.4

Metabolism and nutrition disorders: Hyperglycaemia, Hyperkalaemia, Hypokalaemia, Hypomagnesaemia

Psychiatric disorders: Confusional state

Nervous system disorders: Peripheral neuropathy*, Dizziness, Somnolence

Cardiac disorders: Cardiac failure, Left ventricular failure, Tachycardia

Vascular disorders: Hypertension, Hypotension

Respiratory, thoracic and mediastinal disorders: Pulmonary oedema, Dysphonia, Cough

Gastrointestinal disorders: Gastrointestinal disorder

Hepatobiliary disorders: Hepatic failure*, Hepatitis, Jaundice

Skin and subcutaneous tissue disorders: Rash erythematous,

Hyperhidrosis

Musculoskeletal and connective tissue disorders: Myalgia, Arthralgia Renal and urinary disorders: Renal impairment, Urinary incontinence General disorders and administration site conditions: Generalised oedema, Face oedema,

Chest pain, Pyrexia, Pain, Fatigue, Chills

Investigations: Alanine aminotransferase increased, Aspartate aminotransferase increased, Blood alkaline phosphatase increased, Blood lactate dehydrogenase increased, Blood urea increased, Gamma-glutamyltransferase increased, Hepatic enzyme increased, Urine analysis abnormal

Pediatric population

The safety of itraconazole capsules was evaluated in 165 pediatric patients aged 1 to 17 years who participated in 14 clinical trials (4 double-blind, placebo controlled trials; 9 open-label trials; and 1 trial had an open-label phase followed by a double-blind phase). These patients received at least one dose of itraconazole capsules for the treatment of fungal infections and provided safety data.

Based on pooled safety data from these clinical trials, the commonly reported adverse drug reactions (ADRs) in pediatric patients were Headache (3.0%), Vomiting (3.0%), Abdominal pain (2.4%), Diarrhoea (2.4%), Hepatic function abnormal (1.2%), Hypotension (1.2%), Nausea (1.2%), and Urticaria (1.2%). In general, the nature of ADRs in pediatric patients is

similar to that observed in adult subjects, but the incidence is higher in the pediatric patients.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued monitoring of the benefit/risk balance of the medicinal product.

Any suspected adverse events should be reported to the Ministry of Health according to the National Regulation by using an online form https://sideeffects.health.gov.il/

4.9. Overdose

Symptoms and signs

In general, adverse events reported with overdose have been consistent with those reported for itraconazole use. (See section 4.8 *Undesirable effects*).

Treatment

In the event of overdosage, supportive measures should be employed. Itraconazole cannot be removed by hemodialysis. No specific antidote is available.

It is advisable to contact a poison control centre to determine the latest recommendations for the management of an overdose.

5. PHARMACOLOGICAL PROPERTIES

5.1. Pharmacodynamic properties

Pharmacotherapeutic classification

Antimycotics for systemic use, triazole derivatives

ATC code: J02A C02

Itraconazole, a triazole derivative, has a broad spectrum of activity.

In vitro studies have demonstrated that itraconazole impairs the synthesis of ergosterol in fungal cells. Ergosterol is a vital cell membrane component in fungi. Impairment of its synthesis ultimately results in an antifungal effect.

Using CLSI methods, interpretive breakpoints for itraconazole have not been established for Candida species and filamentous fungi.

For itraconazole, breakpoints have only been established by CLSI for *Candida* spp. from superficial mycotic infections (CLSI M27-A2). The CLSI breakpoints are as follows: susceptible \leq 0.125; susceptible, dose-dependent 0.25-0.5 and resistant \geq 1 μ g/mL. Interpretive breakpoints have not been established for the filamentous fungi.

EUCAST breakpoints for itraconazole have been established for Aspergillus flavus, A. fumigatus, A. nidulans and A. terreus, and are as follows: susceptible ≤ 1 mg/L, resistant $\geq 2-1$ mg/L. EUCAST breakpoints for itraconazole have been have yet to be established for *Candida albicans* and *C. dubliniensis*, and are as follows: susceptible ≤ 0.06 mg/L,resistant ≥ 0.06 mg/L. EUCAST breakpoints for itraconazole have been established for *Candida parapsilosis* and *C. tropicalis*, and are as follows: susceptible

≤ 0.125 mg/L, resistant > 0.125 mg/L. Interpretive breakpoints have not been established by EUCAST for *Candida glabrata*, *C. krusei*, *C. guilliermondii*, *Cryptococcus neoformans*, *Aspergillus niger*, and Non-species related breakpoints for *Candida* and *Aspergillus*.

EUCAST breakpoints have yet to be established for itraconazole and Candida spp. itraconazole and Candida spp.

In vitro studies demonstrate that itraconazole inhibits the growth of a broad range of fungi pathogenic for humans at concentrations usually $\leq 1 \mu g/ml$. These include:

Candida spp. (including Candida albicans, Candida tropicalis, Candida parapsilosis and Candida dubliniensis), Aspergillus spp., Blastomyces dermatitidis, Cladosporium spp., Coccidioides immitis, Cryptococcus neoformans, Geotrichum spp., Histoplasma spp., including H. capsulatum, Paracoccidioides brasiliensis, Talaromyces (formerly Penicillium) Penicillium marneffei, Sporothrix schenckii and Trichosporon spp. Itraconazole also displayed activity in vitro against Epidermophyton floccosum, Fonsecaea spp., Malassezia spp., Microsporum spp., Pseudallescheria boydii, Trichophyton spp. and various other yeasts and fungi.

Candida krusei, Candida glabrata and Candida guillermondii are generally the least susceptible Candida species, with some isolates showing unequivocal resistance to itraconazole *in vitro*.

The principal fungus types that are not inhibited by itraconazole are *Zygomycetes* (e.g. *Rhizopus spp.*, *Rhizomucor spp.*, *Mucor spp.* and *Absidia spp.*), *Fusarium spp.*, *Scedosporium proliferans* and *Scopulariopsis spp.*

Azole resistance appears to develop slowly and is often the result of several genetic mutations. Mechanisms that have been described are overexpression of ERG11, which encodes the target enzyme 14α-demethylase, point mutations in ERG11 that lead to decreased target affinity and/or transporter overexpression resulting in increased efflux. Cross-resistance between members of the azole class has been observed within *Candida* spp., although resistance to one member of the class does not necessarily confer resistance to other azoles. Itraconazole-

resistant strains of Aspergillus fumigatus have been reported.

5.2. Pharmacokinetic properties

General pharmacokinetic characteristics

Peak plasma concentrations of itraconazole are reached within 2 to 5 hours following oral administration. As a consequence of non-linear pharmacokinetics, itraconazole accumulates in plasma during multiple dosing. Steady-state concentrations are generally reached within about 15 days, with C_{max} values of 0.5 μ g/ml, 1.1 μ g/ml and 2.0 μ g/ml after oral administration of 100 mg once daily, 200 mg once daily and 200 mg b.i.d., respectively. The terminal half-life of itraconazole generally ranges from 16 to 28 hours after single dose and increases to 34 to 42 hours with repeated dosing. Once treatment is stopped, itraconazole plasma concentrations decrease to an almost undetectable concentration within 7 to 14 days, depending on the dose and duration of treatment. Itraconazole mean total plasma clearance following intravenous administration is 278 ml/min. Itraconazole clearance decreases at higher doses due to saturable hepatic metabolism.

Absorption

Itraconazole is rapidly absorbed after oral administration. Peak plasma concentrations of the unchanged drug are reached within 2 to 5 hours following an oral capsule dose. The observed absolute bioavailability of itraconazole is about 55%. Oral bioavailability is maximal when the capsules are taken immediately after a full meal.

Absorption of itraconazole capsules is reduced in subjects with reduced gastric acidity, such as subjects taking medications known as gastric acid secretion suppressors (e.g., H2-receptor antagonists, proton pump inhibitors) or subjects with achlorhydria caused by certain diseases (see section 4.4 *Special Warnings and Precautions for use*, and section 4.5 *Interactions*). Absorption of itraconazole under fasted conditions in these subjects is increased when itraconazole capsules are administered with an acidic beverage (such as a non-diet cola). When itraconazole capsules were administered as a single 200 mg dose under fasted conditions with non-diet cola after ranitidine pretreatment, a H2-receptor antagonist, itraconazole absorption was comparable to that observed when itraconazole capsules were administered alone. (See section 4.5 *Interactions*.)

Itraconazole exposure is lower with the capsule formulation than with the oral solution when the same dose of drug is given. (See section 4.4 *Special Warnings and Precautions for use.*)

Distribution

Most of the itraconazole in plasma is bound to protein (99.8%) with albumin being the main binding component (99.6% for the hydroxy-metabolite). It has also a marked affinity for lipids. Only 0.2% of the itraconazole in plasma is present as free drug. Itraconazole is distributed in a large apparent volume in the body (> 700L), suggesting its extensive

distribution into tissues: Concentrations in lung, kidney, liver, bone, stomach, spleen and muscle were found to be two to three times higher than corresponding concentrations in plasma, and the uptake into keratinous tissues, skin in particular, is up to four times higher than in plasma. Concentrations in the cerebrospinal fluid are much lower than in plasma, but efficacy has been demonstrated against infections present in the cerebrospinal fluid.

Metabolism

Itraconazole is extensively metabolised by the liver into a large number of metabolites. *In vitro* studies have shown that CYP3A4 is the major enzyme involved in the metabolism of itraconazole. The main metabolite is hydroxy-itraconazole, which has *in vitro* antifungal activity comparable to itraconazole; trough plasma concentrations of the hydroxy-itraconazole are about twice those of itraconazole.

Excretion

Itraconazole is excreted mainly as inactive metabolites in urine (35%) and feces (54%) within one week of an oral solution dose. Renal excretion of itraconazole and the active metabolite hydroxy-itraconazole account for less than 1% of an intravenous dose. Based on an oral radiolabelled dose, fecal excretion of unchanged drug varies between 3 - 18% of the dose.

Special Populations

Hepatic impairment:

Itraconazole is predominantly metabolised in the liver. A pharmacokinetic study using a single 100 mg dose of itraconazole (one 100 mg capsule) was conducted in 6 healthy and 12 cirrhotic subjects. A statistically significant reduction in average C_{max} (47%) and a two fold increase in the elimination half-life (37 \pm 17 versus 16 \pm 5 hours) of itraconazole were noted in cirrhotic subjects compared with healthy subjects. However, overall exposure to itraconazole, based on AUC, was similar in cirrhotic patients and in healthy subjects.

Data are not available in cirrhotic patients during long-term use of itraconazole. (See section 4.2 *Posology and method of administration*, and section 4.4 *Special warnings and precautions for use.*)

Renal impairment:

Limited data are available on the use of oral itraconazole in patients with renal impairment.

A pharmacokinetic study using a single 200-mg dose of itraconazole (four 50-mg capsules) was conducted in three groups of patients with renal impairment (uremia: n=7; hemodialysis: n=7; and continuous ambulatory peritoneal dialysis: n=5). In uremic subjects with a mean creatinine clearance of 13 ml/min. × 1.73 m², the exposure, based on AUC, was slightly reduced compared with normal population parameters. This study did not demonstrate any significant effect of hemodialysis or continuous ambulatory peritoneal dialysis on the pharmacokinetics of

itraconazole (T_{max} , C_{max} , and AUC_{0-8h}). Plasma concentration-versus-time profiles showed wide intersubject variation in all three groups.

After a single intravenous dose, the mean terminal half-lives of itraconazole in patients with mild (defined in this study as CrCl 50-79 ml/min), moderate (defined in this study as CrCl 20-49 ml/min), and severe renal impairment (defined in this study as CrCl <20 ml/min) were similar to that in healthy subjects, (range of means 42-49 hours vs 48 hours in renally impaired patients and healthy subjects, respectively.) Overall exposure to itraconazole, based on AUC, was decreased in patients with moderate and severe renal impairment by approximately 30% and 40%, respectively, as compared with subjects with normal renal function.

Data are not available in renally impaired patients during long-term use of itraconazole. Dialysis has no effect on the half-life or clearance of itraconazole or hydroxy-itraconazole. (See also section 4.2 *Posology and method of administration*, and section 4.4 *Special warnings and precautions for use.*)

Pediatrics

Limited pharmacokinetic data are available on the use of itraconazole in the pediatric population. Clinical pharmacokinetic studies in children and adolescents aged between 5 months and 17 years were performed with itraconazole capsules, oral solution or intravenous formulation. Individual doses with the capsule and oral solution formulation ranged from 1.5 to 12.5 mg/kg/day, given as once-daily or twice-daily administration. The intravenous formulation was given either as a 2.5 mg/kg single infusion, or a 2.5 mg/kg infusion given once daily or twice daily. For the same daily dose, twice daily dosing compared to single daily dosing yielded peak and trough concentrations comparable to adult single daily dosing. No significant age dependence was observed for itraconazole AUC and total body clearance, while weak associations between age and itraconazole distribution volume, C_{max} and terminal elimination rate were noted. Itraconazole apparent clearance and distribution volume seemed to be related to weight.

5.3. Preclinical safety data

Itraconazole

Acute oral toxicity studies with itraconazole in mice, rats, guinea-pigs and dogs indicate a wide safety margin (3- to 16 fold of Maximum Recommended Human Dose [MRHD] of 400 mg/day based on mg/m²/day).

Itraconazole is not a primary carcinogen in rats to 13 mg/kg/day (males) and 52 mg/kg/day (females), or mice up to 20 and 80 mg/kg/day (1-fold of MRHD based on mg/m²/day).respectively.

Nonclinical data on itraconazole revealed no indications for gene toxicity, primary carcinogenicity or impairment of fertility. At high doses, of 40 and 80 mg/kg/day in rats (1-

and 2-fold of MRHD based on mg/m²/day), effects were observed in the adrenal cortex, liver and the mononuclear phagocyte system but appear to have a low relevance for the proposed clinical use. Itraconazole was found to cause a dose-related increase in maternal toxicity, embryotoxicity and teratogenicity in rats and mice at high doses. A global lower bone mineral density was observed in juvenile dogs after chronic itraconazole administration, (no toxicity was observed up to 20 mg/kg/day (2-fold of MRHD based on mg/m²/day), and in rats, a decreased bone plate activity, thinning of the zona compacta of the large bones, and an increased bone fragility was observed.

Reproductive toxicology

Itraconazole was found to cause a dose-related increase in maternal toxicity, embryotoxicity, and teratogenicity in rats and mice at 40, 80 and 160 mg/kg/day (0.5, 1- and 4-fold of MRHD based on mg/m²/day) and mice at 80 and 160 mg/kg/day (1, 2 and 28 fold of MRHD based on mg/m²/day). In rats, the teratogenicity consisted of major skeletal defects; in mice, it consisted of encephaloceles and macroglossia. No teratogenic effects were found in rabbits up to 80 mg/kg/day dose (4-fold of MRHD based on mg/m²/day).

6. PHARMACEUTICAL PARTICULARS

6.1. List of excipients

Sucrose, hypromellose, gelatin, maize (corn) starch, poloxamer 188, titanium dioxide, quinoline yellow (E-104), indigo carmine (E-132), purified water, Anhydrous Ethanol, Methylen Chloride

6.2. Incompatibilities

Not applicable..

6.3. Shelf life

The expiry date of the product is indicated on the packaging materials.

6.4. Special precautions for storage

Store below 25° C in the original package.

Keep out of reach of children.

6.5. Nature and contents of container

14 green capsules in blister packs.

6.6. Special precautions for disposal and other handling

No special requirements.

7. REGISTRATION HOLDER:

Rafa Laboratories Ltd, POB 405, Jerusalem 9100301

Registration No: 132-86-31044

8. MANUFACTURER:

Laboratorios Liconsa S.A, Barcelona Spain.

Revised in May 2024

<u>עלון לצרכן לפי תקנות הרוקחים (תכשירים) התשמ"ו – 1986</u>

התרופה משווקת על פי מרשם רופא בלבד

איטרנול כמוסות

:החומר הפעיל

כל כמוסה מכילה: איטרקונאזול (Itraconazole) מ"ג.

לרשימת המרכיבים הנוספים ראה סעיף 6. ראה גם 'מידע חשוב על חלק מהמרכיבים של התרופה' בסעיף 2.

קרא בעיון את העלון עד סופו בטרם תשתמש בתרופה.

עלון זה מכיל מידע תמציתי על התרופה. אם יש לך שאלות נוספות, פנה אל הרופא או אל הרוקח.

תרופה זו נרשמה לטיפול במחלתך. אל תעביר אותה לאחרים. היא עלולה להזיק להם אפילו אם נראה לך כי מחלתם דומה. תרופה זו אינה מיועדת לילדים מתחת לגיל 12 שנים ולקשישים, אלא בהוראה מפורשת מהרופא.

1. למה מיועדת התרופה?

התרופה מיועדת לטיפול בזיהומים פטרייתיים של הפה, הלוע והוושט, הנרתיק, העור והציפורניים ופטרת סיסטמית.

קבוצה תרפויטית:

אנטי פטרייתי מקבוצת הטריאזולים.

2. לפני השימוש בתרופה

אין להשתמש בתרופה אם:

- אתה **רגיש (אלרגי)** לחומר הפעיל או לכל אחד מהמרכיבים הנוספים אשר מכיל התכשיר (לרשימת המרכיבים הנוספים ראה סעיף 6).
 - את בהריון, חושבת שאת בהריון, או עשויה להרות (ראי סעיף 'הריון והנקה').
 - יש לך עדות לפגיעה בתפקוד חדרי הלב כמו אי ספיקת לב, או אם הייתה לך אי ספיקת לב, אלא במקרים של הצלת חיים או לטיפול בזיהום חמור. ראה בהמשך סעיף 'אזהרות'.
- אתה נוטל תרופות מסוימות כפי שיפורטו להלן, מאחר שישנן תרופות שאין ליטול במקביל לאיטרנול. יש לספר לרופא לפני השימוש באיטרנול (ובמהלכו) על כל תרופה שאתה נוטל. אין להשתמש באיטרנול אם אתה נוטל את התרופות ברשימה להלן. כמו כן יש להמתין לפחות שבועיים מהפסקת טיפול באיטרנול אם אתה אמור להתחיל ליטול את התרופות שברשימה. התרופות הן:
- תרופות המשמשות לטיפול בבעיות בלב, בדם או במחזור הדם:
 אליסקירן, אפלרנון, פינרנון, לרקאנידיפין או ניזולדיפין (ללחץ דם גבוה); בפרידיל, איבאברדין או רנולאזין
 (לתעוקת חזה/אנגינה); דביגטרן או טיקגרלור (נוגדות קרישת דם); דיסופירמיד, דופטיליד, דרונדארון או קינידין
 (לאי סדירות בקצב הלב); לומיטאפיד, לובסטטין או סימבסטטין (להורדת כולסטרול); סילדנפיל (ליתר לחץ דם ריאתי עורקי).
- תרופות לטיפול בבעיות בבטן או בעצירות: סיזאפריד (לכאבי בטן); דומפרידון (לבחילות או הקאות); נאלוקסגול (לעצירות הנגרמת מנטילת משככי כאבים אופיואידים).
 - תרופות לטיפול בכאבי ראש, בבעיות שינה או בעיות נפשיות:
 דיהידרוארגוטמין או ארגוטמין (אלקלואידים של ארגוט המשמשים לטיפול בכאבי ראש ממיגרנה); מידאזולם
 (במתן דרך הפה) או טריאזולם (להרגעה או להשראת שינה); לוראזידון, פימוזיד, קואטיאפין או סרטינדול
 (לסכיזופרניה, הפרעה דו קוטבית או לבעיות נפשיות אחרות).
- תרופות לטיפול בבעיות במתן שתן: דאריפנאסין (לדליפת שתן); פסוטרודין, סוליפנסין (לפעילות יתר של שלפוחית השתן), כאשר משמשות בחולים עם בעיות מסוימות בכליות או בכבד.
 - **תרופות לטיפול באלרגיות:**אסטמיזול, מיזולסטין או טרפנאדין .

תרופות אחרות:

- תרופות לטיפול בבעיות זקפה ושפיכה: וארדנאפיל (לבעיות זקפה); דאפוקסטין (לשפיכה מוקדמת). וארדנאפיל (לבעיות זקפה) אם אתה מעל גיל 75; אבאנאפיל (לבעיות זקפה); דאפוקסטין (לשפיכה מוקדמת).
 - קולכיצין (משמשת למשל לשיגדון) כאשר משמשת במטופלים עם בעיות בכליות או בכבד; ארגומטרין (ארגונובין) או מתילארגומטרין (מתילארגונובין) אלקלואידים של ארגוט המשמשים לאחר לידה; אליגלוסטאט (למחלת גושה) כאשר משתמשים בה במטופלים שגופם לא יכול לפרק תרופות מסוימות, או במטופלים שנוטלים (תרופות מסוימות, או במטופלים שנוטלים תרופות שמעכבות פירוק של תרופות אחרות; הלופנטרין (למלריה); אירינוטקאן (לסרטן); מובוסרטיב;

איסבוקונאזול (לזיהומים פטרייתיים); אומביטאסביר/ פריטאפרביר/ ריטונאביר עם או ללא דאסאבוביר (לטיפול בהפטיטיס C); ונטוקלקס (לטיפול בלוקמיה לימפוציטית כרונית) במטופלים שמתחילים טיפול או כאשר המינון עולה

זכור - אין לקחת אף אחת מהתרופות הרשומות מעלה בשבועיים שלאחר הפסקת הטיפול באיטרנול.

אין ליטול את התרופה בכל אחד מהמצבים המפורטים מעלה. אם יש לך ספק האם אחד מהמצבים האלה תקף לגביך, התייעץ עם הרופא או הרוקח לפני נטילת איטרנול.

אזהרות מיוחדות הנוגעות לשימוש בתרופה:

לפני התחלת הטיפול באיטרנול (ובמהלכו) ספר לרופא אם:

- אתה סובל או סבלת בעבר מבעיות בכליות, מאחר שייתכן ויהיה צורך לשנות את המינון של איטרנול.
- אם אתה סובל או סבלת בעבר מבעיות בכבד כגון עור צהוב (צהבת). יתכן שיהיה צורך לשנות את המינון של איטרנול. במידה ולאחר נטילת תרופה זו אתה סובל מבחילות, הקאות, חוסר תאבון חמור, עייפות לא רגילה, כאב בטן, חולשת שרירים, הצהבה של העור או של לובן העיניים, שתן כהה מהרגיל, צואה בהירה או נשירת שיער, הפסק ליטול איטרנול ופנה לרופא באופן מיידי.
- אתה סובל או סבלת בעבר מבעיות בלב, כולל אי ספיקת לב, מאחר שאיטרנול עלול להחמיר מצב זה. ראה גם סעיף 'אין להשתמש בתרופה אם'. הפסק ליטול איטרנול ופנה לרופא באופן מיידי במידה ואתה חש תסמינים שעלולים להיות סימנים לאי ספיקת לב כגון: קוצר נשימה, עלייה לא צפויה במשקל, נפיחות של הרגליים ו/או הבטן, תחושת עייפות לא רגילה או אם אתה מתעורר בלילה עם קוצר נשימה.
 - אתה סובל או סבלת בעבר מנויטרופניה (ירידה במספר הנויטרופילים בדם), מאיידס (תסמונת הכשל החיסוני הנרכש), או אם מערכת החיסון שלך אינה מתפקדת באופן תקין.
 - עברת בעבר השתלת איברים, מאחר שייתכן ויהיה צורך לשנות את מינון התרופה.
 - סבלת בעבר מאלרגיה לתרופות אחרות המיועדות לטיפול בזיהום פטרייתי.
 - . אם יש לך סיסטיק פיברוזיס.
 - אתה נוטל תרופות אחרות. •

אם יש לך ספק אם אחד מהמצבים האלה תקף לגביך, התייעץ עם הרופא או הרוקח לפני נטילת איטרנול.

אין להחליף כמוסות איטרנול בתמיסה לשתיה המכילה איטרקונאזול.

ילדים והשישים:

תרופה זו אינה מיועדת לילדים מתחת לגיל 12 שנים ולקשישים, אלא בהוראה מפורשת מהרופא, במקרים מיוחדים.

בדיקות ומעקב:

אם אתה סובל מבעיות בכבד, או שסבלת מבעיות בכבד לאחר נטילת תרופות, או אם עליך ליטול איטרנול למשך יותר מחודש, יתכן ורופאך יבקש ממך לבצע בדיקות דם כדי לבדוק את תפקודי הכבד.

תגובות בין תרופתיות:

אם אתה לוקח או אם לקחת לאחרונה תרופות אחרות, כולל תרופות ללא מרשם ותוספי תזונה, ספר על כך לרופא או לרוקח. במיוחד יש ליידע את הרופא או הרוקח אם אתה לוקח את התרופות הבאות (יש לציין כי הרשימה שלהלן מציינת את החומרים הפעילים בתרופות. אם אינך בטוח האם אתה משתמש באחת מהתרופות הללו אנא התייעץ עם הרופא או הרוקח):

ישנן תרופות אותן אין ליטול בזמן הטיפול באיטרנול. תרופות אלה רשומות בסעיף 'אין להשתמש בתרופה אם'.

תרופות מסוימות אינן מומלצות לנטילה במקביל לאיטרנול. יתכן והרופא יחליט שלא תיקח תרופות מסוימות במקביל לטיפול באיטרנול או בשבועיים שלאחר הפסקת הטיפול באיטרנול. דוגמאות לתרופות אלה הן:

- תרופות המשמשות לטיפול בבעיות בלב, בדם או במחזור הדם:
- אפיקסבאן, <mark>אדוקסאבן</mark>, ריברוקסבאן או ווראפאקסאר (נוגדות קרישת דם); אטורבסטטין (להורדת כולסטרול); פלודיפין (ללחץ דם גבוה); ריוסיגואט או טאדאלאפיל (ליתר לחץ דם ריאתי).
 - תרופות לטיפול באפילפסיה, כאבי ראש או בעיות נפשיות:

פניטואין, קרבמזפין או פנוברביטל (אנטי-אפילפטיות); אלטריפטאן (לכאבי ראש ממיגרנה); St. John's Wort (צמח ההיפריקום לטיפול בבעיות נפשיות).

- תרופות לטיפול בבעיות במתן שתן:

טמסולוסין (לבעיות במתן שתן בגברים); טולטרודין (לפעילות יתר של שלפוחית השתן).

תרופות לטיפול בסרטן:

אקסיטיניב, בוסוטיניב, קבאזיטאקסל, קבוזאנטיניב, סריטיניב, קובימטיניב, קריזוטיניב, דבראפניב, דסטיניב, דוסטאקסל, אנטרקטיניב, גלאסדגיב, איברוטיניב, לפאטיניב, נילוטיניב, אולפריב, פאזופניב, רגורפניב, סוניטיניב, <mark>טלזופריב</mark>, טרבקטדין, טראסטוזומאב אמטאנסין, <mark>ונטוקלקס (במינון קבוע של ונטוקלקס לטיפול בלוקמיה לימפוציטית כרונית או בכל שלב בטיפול בלוקמיה מיאלואידית חריפה) או וינקה אלקלואידים (כמו וינפלונין או וינורלבין).</mark>

תרופות לטיפול בשחפת:

. בדאקוילין, איזוניאזיד, ריפאבוטין או ריפאמפיצין

תרופות לטיפול בנגיף ה-HIV או בדלקת כבד (הפטיטיס):

אפאבירנז או נביראפין (תרופות לטיפול בנגיף ה-HIV/איידס); אלבסביר/גראזופרביר, סימפרביר, טנופוביר אלאפנאמיד (TDF, איידס), טנופוביר דיסופרוקסיל פומאראט (TDF) (לטיפול בנגיף ה-HIV או דלקת כבד).

תרופות הניתנות לאחר השתלת איברים:

אברולימוס, ראפאמיצין (ידועה גם כסירולימוס) או טמסירולימוס, <mark>וולקוספורין</mark>

תרופות לטיפול בהגדלה שפירה של הערמונית:

אלפוזוצין, סילודוסין.

תרופות לטיפול בבעיות של הריאות או באלרגיות:

ציקלסוניד (לדלקת, אסתמה ואלרגיות); אבאסטין<mark>/ebastine</mark> (לאלרגיות); סאלמטרול (לאסתמה או מחלת ריאות חסימתית - COPD).

- תרופות לטיפול בבעיות זקפה ושפיכה:

<mark>טאדאלאפיל</mark> או וארדנאפיל בשימוש בגברים בני 75 ומטה (אם אתה מעל גיל 75 אין להשתמש בתרופה במקביל 'לאיטרנול), טאדאלאפיל (לבעיות זקפה).

- תרופות אחרות:

קולכיצין (משמשת למשל לשיגדון).למטופלים עם בעיות בכבד ובכליות - אין להשתמש במקביל לאיטרנול); פנטניל (להקלה בכאבים); לומקפטור/איבקפטור (לסיסטיק פיברוזיס), <mark>ואלבנזין</mark>

זכור - אין לקחת אף אחת מהתרופות הרשומות מעלה בשבועיים שלאחר הפסקת הטיפול באיטרנול.

רשימה זו אינה מלאה, לכן יש לספר לרופא אם אתה נוטל או מתכנן ליטול אחת מתרופות אלו או כל תרופה אחרת.

יש לנקוט בזהירות אם אתה משתמש באיטרנול יחד עם תרופות מסוימות אחרות, כפי שיפורטו להלן:

תרופות המשמשות לטיפול בבעיות בלב, בדם או במחזור הדם:

בוסנטן (ליתר לחץ דם ריאתי); חוסמי תעלות סידן כגון דיהידרופירידינים כמו אמלודיפין, ישראדיפין, ניפדיפין, נימודיפין, דילתיאזם או וראפאמיל (משמשות בין השאר ליתר לחץ דם); צילוסטזול (לבעיות בזרימת הדם); 'קומארינים' כמו ווארפרין (נוגדי קרישת דם); דיגוקסין (לפרפור פרוזדורים); נדולול (ליתר לחץ דם ריאתי או תעוקת חזה/אנגינה).

תרופות לטיפול בבעיות בבטן או בשלשול:

אפרפיטאנט או נטופיטנט (לבחילה והקאות במהלך טיפול בסרטן); לופרמיד (לשלשול);

סותרי חומצה כמו אלומיניום, סידן, מגנזיום או סודיום ביקרבונט; חוסמי קולטוני H2 כמו סימטידין, רניטידין ומעכבי משאבת מימן כמו לנסופרזול, אומפרזול, רבפרזול (לטיפול בבעיות חומציות בקיבה). תרופות אלה לטיפול בבעיות עיכול, אולקוס בקיבה או צרבות, עלולות להשפיע על חומציות הקיבה. ספיגה מירבית של איטרנול תתרחש בנוכחות מספקת של חומצה בקיבה. לכן יש ליטול תרופות לנטרול חומצה בקיבה לפחות שעתיים לאחר נטילת איטרנול. אם אתה נוטל תרופות להפחתת הפרשת חומצה בקיבה, יש ליטול איטרנול עם קולה (לא דיאט).

תרופות לטיפול בבעיות שינה או בבעיות נפשיות:

אלפרזולם, ברוטיזולם, בוספירון, או מידזולם בהזרקה לוריד (משמשות כנוגדות חרדה או השראת שינה); זופיקלון (להשראת שינה); רבוקסטין או ונלאפאקסין (לדיכאון וחרדה); אריפיפראזול, קריפראזין, הלופרידול או ריספרידון (לסכיזופרניה, הפרעה דו קוטבית או בעיות נפשיות אחרות); גאלאנטמין (למחלת אלצהיימר); גואנפאסין (להפרעת קשב והיפראקטיביות).

- תרופות לטיפול בבעיות במתן שתן:

אימידפנסין, פסטרודין (ראה גם 'אין להשתמש בתרופה אם'), אוקסיבוטינין, סוליפנסין (ראה גם 'אין להשתמש בתרופה אם') אם') (לפעילות יתר של שלפוחית השתן).

- תרופות לטיפול בסרטן:

בורטזומיב, ברנטוקסימאב ודוטין, בוסולפאן, ארלוטיניב, גפיטיניב, אידלאליסיב, אמאטיניב, נינטדאניב,פאנובינוסטאט, פמיגטיניב, פונאטיניב, רוקסוליטיניב, סונידגיב <mark>או טרטינואין (במתן דרך הפה)</mark>

תרופות לטיפול בזיהומים:

ציפרופלקסצין, קלריתרומיצין או אריתרומיצין (לזיהומים חיידקים); דלאמאניד (לשחפת); ארטמטר-לומפאנטרין או כינין (לטיפול בתולעים).

תרופות לטיפול בנגיף ה-HIV או בדלקת כבד (הפטיטיס):

קוביסיסטאט, אלביטגראביר מחוזק (boosted), מאראבירוק, ריטונאביר, דארונביר מחוזק (boosted) למשל (boosted) בריטונאביר, פוסאמפרנאביר מחוזק (boosted) בריטונאביר, אינדינאביר או סקווינאביר סקווינאביר מחוזק (tipuly (לנגיף ה-HIV); גלקאפרביר/פיברנטאסביר (לדלקת כבד).

- תרופות הניתנות לאחר השתלת איברים:

ציקלוספורין או טקרולימוס.

- תרופות לטיפול בהגדלה שפירה של הערמונית:

דווואחווריד

תרופות לטיפול בבעיות של הריאות, אלרגיות או מצבי דלקת:

בילסטין או רופאטאדין (לאלרגיה); מתילפרדניזולון או דקסאמתזון (תרופות הנלקחות בבליעה או בהזרקה לאסטמה, אלרגיות או מצבי דלקת); בודסוניד או פלוטיקזון (לאסתמה, אלרגיות).

תרופות לטיפול בבעיות זקפה ושפיכה:

סילדנפיל (לבעיות זקפה).

תרופות לטיפול בכאב:

אלפנטניל, בופרנורפין, אוקסיקודון או סופנטניל (לכאב); מלוקסיקאם (לדלקת פרקים וכאב).

- תרופות אחרות:

אליטרטינואין דרך הפה (לאקזמה); קברגולין (משמשת לפרקינסון); תכשירים מבוססי קנביס כולל תרופות (המשמשות למשל לבחילות והקאות או התכווצות שרירים בחולים עם טרשת נפוצה); סינאקלסט (ליתר פעילות של בלוטת יותרת התריס); דיינוגסט או אוליפריסטל (למניעת הריון); אליגלוסטאט (למחלת גושה) ראה גם 'אין להשתמש בתרופה אם' ; איבקפטור (לסיסטיק פיברוזיס);לבאצטילמתאדול ומתדון (לטיפול בהתמכרות); רפגליניד או סאקסאגליפטין (לסוכרת).

זו אינה הרשימה המלאה, על כן ספר לרופא אם אתה נוטל או מתכוון ליטול אחת מתרופות אלו או כל תרופה אחרת. יתכן ויהיה צורך לשנות את המינון של איטרנול או של התרופות האחרות שלך.

שימוש בתרופה ומזון:

יש להקפיד ליטול את התרופה מיד לאחר ארוחה מלאה, לשיפור ספיגת התרופה.

הריון והנקה:

- אין להשתמש באיטרנול אם את בהריון, אלא אם הרופא הורה זאת ומדובר במצב מסכן חיים, בו התועלת לאם גוברת על
 הנזק האפשרי לעובר.
- אין להרות בתקופת הטיפול. אם את בגיל הפוריות, ועשויה להרות, יש להתייעץ עם הרופא. עלייך להשתמש באמצעי מניעה על מנת להבטיח שלא תיכנסי להריון בזמן השימוש בתרופה זו. יש להתייעץ עם הרופא באיזה סוג של אמצעי מניעה להשתמש
- החומר הפעיל באיטרנול נשאר בגופך במשך פרק זמן מסוים לאחר שהפסקת ליטול את הכמוסות. עלייך להשתמש באמצעי מניעה, כפי שיומלץ על ידי הרופא, עד להופעת הווסת השנייה לאחר סיום הטיפול.
 - אם הרית לאחר תחילת השימוש באיטרנול, הפסיקי ליטול את התרופה וידעי את הרופא באופן מיידי.
 - אל תניקי אם את נוטלת איטרנול מאחר שכמויות קטנות של התרופה עשויות לעבור לחלב. התייעצי עם הרופא.

נהיגה ושימוש במכונות:

התרופה עלולה לעיתים לגרום לסחרחורת, טשטוש ראייה/ראייה כפולה או איבוד שמיעה. אם אתה חש אחד מתסמינים אלה אל תנהג ואל תפעיל מכונות.

מידע חשוב על חלק מהמרכיבים של התרופה:

הכמוסות מכילות סוכר (סוכרוז). אם יש לך אי סבילות לסוכרים מסוימים, יש להתייעץ עם הרופא לפני נטילת התרופה.

3. כיצד תשתמש בתרופה?

יש להשתמש בתרופה תמיד בהתאם להוראות הרופא. עליך לבדוק עם הרופא או הרוקח אם אינך בטוח בנוגע למינון ואופן הטיפול בתרופה. המינון ואופן הטיפול ייקבעו על ידי הרופא בלבד.

- יש לבלוע את הכמוסות בשלמותן עם משקה מיד לאחר ארוחה.
 - אין ללעוס את הכמוסה!
- במידה שאתה נוטל תרופות לנטרול חומצה בקיבה, יש ליטול אותן לפחות שעתיים לאחר נטילת איטרנול.
 - במידה שאתה נוטל תרופות להפחתת הפרשת חומצה בקיבה, יש ליטול איטרנול עם קולה (לא דיאט).

<u>המינון המקובל בדרך כלל הוא:</u>

מינון (במבוגרים וילדים מעל גיל 12):

המנה תותאם למצבך ותגובתך לטיפול. יש להשתמש בתרופה זו בזמנים קצובים כפי שנקבע על ידי הרופא המטפל. משך הטיפול ייקבע על ידי הרופא.

המינון המקובל בדרך כלל הוא:

זיהום פטרייתי בנרתיק:

2 כמוסות בבוקר ו-2 כמוסות בערב ליום אחד בלבד או 2 כמוסות פעם ביום למשך שלושה ימים.

זיהומים פטרייתיים בפה, בלוע ובוושט:

כמוסה אחת ביום למשך 15 ימים.

זיהום פטרייתי בעור:

המינון תלוי בזיהום שלך. הרופא עשוי להורות לך ליטול:

2 כמוסות פעם ביום למשך שבעה ימים או כמוסה אחת פעם ביום למשך 15 ימים.

זיהום פטרייתי בכף הרגל או היד:

2 כמוסות פעמיים ביום למשך שבעה ימים או כמוסה אחת פעם ביום למשך חודש.

זיהום פטרייתי בציפורניים:

קיימות שתי אפשרויות לטיפול בזיהום פטרייתי בציפורניים (לפי החלטת הרופא):

- 1. טיפול רצוף: 2 כמוסות, פעם ביום למשך 3 חודשים.
 - 2. טיפול מחזורי:

שבוע	שבוע	4 שבוע	שבוע 3	שבוע 2	שבוע 1	מקום
6	5					הפטרת
						ציפורניים
הפסק	2	אין	אין	אין	2	באצבעות
הטיפול	כמוסות	ליטול	ליטול	ליטול	כמוסות	כף היד
	פעמיים	איטרנול	איטרנול	איטרנול	פעמיים	
	ביום				ביום	

שבוע 10	9 שבוע	8 שבוע	7 שבוע	שבוע 6	5 שבוע	4 שבוע	שבוע 3	שבוע 2	שבוע 1	מקום
										הפטרת
	2	אין	אין	אין	2	אין	אין	אין	2 כמוסות	ציפורניים
הפסק	כמוסות	ליטול	ליטול	ליטול	כמוסות	ליטול	ליטול	ליטול	פעמיים	באצבעות
הטיפול	פעמיים	איטרנול	איטרנול	איטרנול	פעמיים	איטרנול	איטרנול	איטרנול	ביום	כף הרגל
	ביום				ביום					עם או)
										בלי
										פטרת
										בציפורני
										(כף היד

אין לעבור על המנה המומלצת.

<u>זיהום בעור</u>: הנגע בעור ייעלם בשלמותו רק לאחר מספר שבועות מתום הטיפול, מאחר שהתרופה פעלה נגד הפטריה אך הנגע ייעלם רק עם צמיחת עור בריא.

<u>זיהום פטרייתי בציפורניים</u>: הנגע ייעלם רק לאחר 6 עד 9 חודשים מתום הטיפול, מאחר שהתרופה פעלה נגד הפטריה אך הנגע ייעלם רק עם צמיחה מחודשת של הציפורן. התרופה נשארת בציפורן ופועלת את פעולתה, לכן יש להשלים את הטיפול כפי שנרשם לך, גם אם אינך רואה שיפור כלשהו.

אם נטלת בטעות מינון גבוה יותר: אם נטלת מנת יתר או אם בטעות בלע ילד מן התרופה, פנה מיד לרופא או לחדר מיון של בית-חולים, והבא אריזת התרופה איתך.

אם שכחת ליטול את התרופה בזמן הקצוב יש ליטול מנה מיד כשנזכרת, אך אם זמן המנה הבאה מתקרב, דלג על המנה שנשכחה. אין ליטול מנה כפולה בכדי לפצות על המנה שנשכחה.

יש להתמיד בטיפול כפי שהומלץ על ידי הרופא.

גם אם חל שיפור במצב בריאותך אין להפסיק את הטיפול בתרופה ללא התייעצות עם הרופא.

אין ליטול תרופות בחושך! בדוק התווית והמנה <u>בכל פעם</u> שאתה נוטל תרופה. הרכב משקפיים אם אתה זקוק להם. אם יש לך שאלות נוספות בנוגע לשימוש בתרופה, היוועץ ברופא או ברוקח.

4. תופעות לוואי

כמו בכל תרופה, השימוש באיטרנול עלול לגרום לתופעות לוואי בחלק מהמשתמשים. אל תיבהל למקרא רשימת תופעות הלוואי. יתכן ולא תסבול מאף אחת מהן.

הפסק את נטילת איטרנול ופנה לרופא מיד אם מופיעות תופעות הלוואי הבאות, מאחר שייתכן ותזדקק לטיפול רפואי דחוף:

- תסמינים פתאומיים של אלרגיה כגון פריחה, חרלת (נקראת גם סרפדת או אורטיקריה), גרד, אדמומיות, גירוי חמור בעור, קוצר נשימה, קשיי נשימה, התנפחות הפנים, השפתיים, הלשון ו/או חלקים אחרים בגוף. תסמינים אלה עלולים להעיד על תגובה אלרגית חמורה כגון תגובה אנאפילקטית (תופעה זו מתרחשת רק במספר מועט של אנשים)
 - תופעות עוריות חמורות הכוללות התקלפות ו/או פריחה עם פצעונים מוגלתיים (מלווה בחום); או שלפוחיות בעור, בפה, בעיניים ובאיברי המין, מלווה בחום, צמרמורות, כאבי שרירים ותחושה כללית לא טובה (נדיר).
 - תחושות שונות תחושת עקצוץ, נימול, חולשה, ירידה בתחושה, היעדר תחושה או בעיות עצביות אחרות בגפיים (נדיר).
 - איבוד תיאבון, בחילות, הקאות, עייפות חריגה, כאב בטן, חולשת שרירים, הצהבה של העור ו/או לובן העיניים (צהבת), שתן כהה מאוד, צואה בהירה או נשירת שיער. תסמינים אלה עשויים להיות סימן לבעיה בכבד שעלולה להיות גם חמורה ומסכנת חיים (מתרחש רק במספר מועט של אנשים).
- קוצר נשימה, עלייה לא צפויה במשקל, התנפחות של הרגליים או הבטן, תחושת עייפות חריגה, או יקיצה מתוך קוצר נשימה בלילה. תסמינים אלה עשויים להיות סימן לאי ספיקת לב. קוצר נשימה עלול גם להיות סימן לנוזלים/בצקת בראות (נדיר).

פנה לרופא אם אתה מבחין בתופעות הלוואי הבאות:

תופעות לוואי שכיחות (מופיעות ב 1-10 משתמשים מתוך 100): כאב בטן, בחילות; כאבי ראש.

תופעות לוואי שאינן שכיחות (מופיעות ב 1-10 משתמשים מתוך 1,000):

הפרעות במחזור החודשי; דלקת של הסינוסים (סינוסיטיס), נזלת, שיעול, הצטננות, דלקת של דרכי הנשימה העליונות; עצירות, שלשולים, גזים, הקאות, קשיי עיכול; עלייה באנזימי כבד (על פי בדיקות דם לתפקודי כבד); פריחה, גרד.

תופעות לוואי נדירות (מופיעות ב 1-10 משתמשים מתוך 10,000):

קשיי נשימה/קוצר נשימה; <mark>רמה גבוהה של<mark>בילירובין,</mark> עליה באינזימי כבד (בבדיקות דם),</mark> דליפת שתן או צורך במתן שתן תכוף יותר; בעיות ראייה כולל טשטוש ראייה ו/או ראייה כפולה; שינויים בטעם; הפרעות דם מסוימות (כגון לויקופניה - ירידה בתאי הדם הלבנים) העלולות להגביר את הסיכון לזיהומים; צלצולים באוזניים; אובדן שמיעה (שעלול להיות קבוע); דלקת בלבלב (המתבטאת בכאב חמור בבטן העליונה, לעיתים קרובות מלווה בבחילות והקאות); נפיחות כתוצאה מנוזלים מתחת לעור (בצקת); נשירת שיער (עד התקרחות); רמות גבוהות של טריגליצרידים בדם (על פי בדיקות דם); אדמומיות, קילוף וקשקשים בעור; רגישות של העור לאור (כולל שמש); בעיות זקפה; רעד; עלייה ברמת קריאטין פוספוקינאז בדם.

תופעות לוואי ששכיחותן אינה ידועה

תסמינים של עליה בהורמון אלדוסטרון (כגון עליה בלחץ דם או רמות נמוכות של אשלגן בדם), אפילו אם רמת האלדוסטרון בדם תקינה או נמוכה.

תופעות לוואי נוספות

קושי בדיבור, סחרחורת, בלבול, ישנוניות, עייפות, כאבי מפרקים, כאבי שרירים, כאב, כאב בחזה, חום, צמרמורות, הזעה מוגברת, אי ספיקת כליות, עלייה בקצב הלב, עלייה בלחץ הדם, ירידה בלחץ הדם;

שינויים בתוצאות בדיקות מעבדה כמו ירידה בגרנולוציטים, ירידה בטסיות, ירידה ברמת המגנזיום בדם, ירידה ברמת האשלגן בדם, עלייה ברמת האשלגן בדם, עלייה ברמת הסוכר בדם, או עלייה באוריאה בדם, תוצאות חריגות בבדיקת שתן. אם הופיעה תופעת לוואי, אם אחת מתופעות הלוואי מחמירה או כאשר אתה סובל מתופעת לוואי שלא צוינה בעלון, עליך להתייעץ עם הרופא.

ניתן לדווח על תופעות לוואי למשרד הבריאות באמצעות לחיצה על הקישור "דיווח על תופעות לוואי עקב טיפול תרופתי" שנמצא בדף הבית של אתר משרד הבריאות (www.health.gov.il) המפנה לטופס המקוון לדיווח על תופעות לוואי, או ע"י כניסה לקישור:

https://sideeffects.health.gov.il/

5. איך לאחסן את התרופה?

- מנע הרעלה! תרופה זו וכל תרופה אחרת יש לשמור במקום סגור מחוץ להישג ידם וטווח ראייתם של ילדים ו/או תינוקות ועל ידי כך תמנע הרעלה. אל תגרום להקאה ללא הוראה מפורשת מהרופא.
- אין להשתמש בתרופה אחרי תאריך התפוגה (exp. date) המופיע על גבי האריזה. תאריך התפוגה מתייחס ליום האחרון של אותו חודש.
 - תנאי אחסון: יש לאחסן מתחת ל-25°C באריזה המקורית.

6. מידע נוסף

נוסף על החומר הפעיל, הכמוסות מכילות גם:

Sucrose, hypromellose, gelatin, maize (corn) starch, poloxamer 188, titanium dioxide, quinoline yellow (E-104), indigo carmine (E-132), purified water, Anhydrous Ethanol, Methylen Chloride

כל כמוסה מכילה כ-240 מ"ג סוכר (סוכרוז).

כיצד נראית התרופה ומה תוכן האריזה?

כמוסות בגוון ירוק ארוזות במגשיות. בכל אריזה 14 כמוסות.

יצרן: ליקונזה S.A, ספרד.

בעל הרישום: מעבדות רפא בע"מ, ת.ד. 405, ירושלים 9100301.

מספר רישום התרופה בפנקס התרופות הממלכתי במשרד הבריאות: 1328631044

לשם הפשטות והקלת הקריאה עלון זה נוסח ברובו בלשון זכר, אך התרופה מיועדת לשני המינים.

. 2024 נערך במאי

למידע נוסף על התכשיר ולעלונים מעודכנים בשפות עברית, ערבית ואנגלית, סירקו את הקוד הבא:

For further information about the medicinal product and for updated consumer leaflets in English, Hebrew and Arabic, please scan the following code:



ניתן לפנות לבעל הרישום של התכשיר בבקשה לקבל עלון מודפס לצרכן בשפה האנגלית בכתובת הדואר האלקטרוני <u>RA@rafa.co.il</u> או בטלפון מספר

To receive a printed patient package insert in English you may address a request to the registration owner by email at RA@rafa.co.il or by calling 02-5893939.